
PARTS INFORMATION
Backpack Blower

SERIAL NUMBER RANGE: ALL

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

REV 20210622

To order replacement parts please visit: 
shop.championpowerequipment.com 

or call 1-877-338-0999.

MODEL #200934



2

TABLE OF CONTENTS
Backpack Blower Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Backpack Blower Parts List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Engine Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Engine Parts List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Control Handle Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Control Handle Parts List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8



200934 - Backpack Blower

3

BACKPACK BLOWER PARTS DIAGRAM

24

23

38

43
30

41

42

2521

20

Figure A

，



200934 - Backpack Blower

4

BACKPACK BLOWER PARTS LIST

# Part Number Description Qty.

1 2320029397 Screw 5 × 16, Black zinc-plating 16

2 2320135667 Engine Cover 1

3 2310004830 Screw M6 × 30, Black zinc-plating 4

4 2320082668 Bracket 2

5 2320137060 Volute Case 1

6 2320137061 Fan Assembly 1

7 2310005320 Screw M6 × 45-10.9, Black 4

8 2320137062 Volute Cover 1

9 2320121545 Screw 5 × 20, Black zinc-plating 8

10 2320001020 Belt 1

11 2320002192 Damper 1

12 2320107497 Cover 1

13 2320129915 Net 1

14 2320129914 Frame 1

15 2310004779 Washer Ø50, Black zinc-plating 1

16 2310004775 Nut M50, Black zinc-plating 1

17 2320107506 Pad 1

18 2320089147 Clip 4

19 2320001027 Shaft 4

20 2320131791 Right Band Assembly 1

21 2320137066 Cap Assembly 1

22 80117802 Engine 1

23 2320121551 Fuel Tank 1

24 2320047780 Filter 1

25 2320121532 fuel Tube, 100 mm 1

26 2320137077 Out fuel Tube, 195 mm 1

27 2320081831 Rubber Stopper 1

28 2320088725 Big Clamp, Ø78-Ø90 1

29 2320082890 Support 2

30 2310004834 Washer  Ø6, Black zinc-plating 3

# Part Number Description Qty.

31 2310004833 Nut M6, Black zinc-plating 2

32 2320107502 Hose 1

33 2320120452 Elbow 1

34 2310004852 Screw M5 × 65, Black zinc-plating 2

35 2310000874 Screw ST4.2 × 13, Zinc-plating 3

36 2310004832 Screw M6 × 16, Black zinc-plating 2

37 2320088725 Clamp, Ø59-Ø82 1

38 2320040883 Upper Tube 1

39 2320110757 Middle Tube 1

40 2320120059 Lower Tube 1

41 2310004853 Screw M6 × 45,Black zinc-plating 1

42 2320121553 Handle 1

43 2310004854 Nut M6, Black zinc-plating 1

44 43002762 Handle Assembly 1

45 2320131792 Left Band Assembly 1



200934 - Backpack Blower

5

ENGINE PARTS DIAGRAM

Figure B



200934 - Backpack Blower

6

# Part Number Description Qty.

1 2320121560 Winding 1

2 2320007039 Spark Plug 1

3 2320137078 Ignition Coil Assembly 1

4 2320121559 Magneto Rotor Assembly 1

5 2310004478 Screw M6 × 70-12.9, Black 2

6 2310002340 Screw M5 × 12, Zinc-plating 1

7 2320007246 Nut M10 × 1, Zinc-plating 2

8 2310000085 Washer Ø10, Zinc-plating 1

9 2310000733 Washer, Zinc-plating 1

10 2310003229 Screw  M4 × 20, Zinc-plating 2

11 2320135495 Knob Bolt 2

12 2320129909 Outside Cover 1

13 2320129910 Filter Net 1

14 2310003184 Screw M5 × 55, Zinc-plating 2

15 2320024966 Baffle 1

16 2320135669 Inside Cover 1

17 2320099910 Carburetor 1

18 2320051307 Gasket 1

19 2310002216 Screw M5 × 25, Zinc-plating 2

20 2320107556 Insulator 1

21 2320107554 Gasket, Cylinder 2

22 2320111842 Air Deflector 1

23 10301009 Front Crankcase 1

24 2320061196 Sealing Washer 1

25 2320001288 Seal 2

26 2310001560 Bearing 2

27 10200597 Crankshaft 1

28 2310001596 Bearing 1

29 2320007027 Ring 2

30 2320007027 Piston Pin 1

# Part Number Description Qty.

31 2320110577 Piston 1

32 2320007021 Piston Ring 2

33 2320006273 Key 1

34 10302863 Back Crankcase 1

35 2320008504 Sealing Washer 1

36 10303955 Cylinder 1

37 2310000651 Screw M5 × 20, Zinc-plating 4

38 2310000847 Screw M5 × 8, Zinc-plating 1

39 2310003301 Screw M5 × 30, Zinc-plating 4

40 2320107555 Muffler Gasket 1

41 2320134450 Muffler 1

42 2320107558 Shield 1

43 2310004829 Screw M5×16 Black zinc-plating 4

44 2320137162 Recoil Starter Assembly 1

45 2320007325 Ratchet 1

46 2310000755 Ratchet Washer 1

47 2320001346 Sheath, Ignition Wire 1

48 2310000935 Pin 4h8 × 10 2

ENGINE PARTS LIST



200934 - Backpack Blower

7

CONTROL HANDLE PARTS DIAGRAM

Figure C



200934 - Backpack Blower

8

# Part Number Description Qty.

1 2320117338 Cruise Control Lever 1

2 2320119431 Handle Case 1

3 2320117347 Rotating Block 1

4 2310000764 Washer Ø5, Zinc-plating 1

5 2310001702 Screw St4.8 × 16, Zinc-plating 1

6 2320117340 Block 1

7 2320117339 Throttle Trigger 1

8 2320107510 Handle cover 1

9 2310004774 Screw St2.9 × 13, Black zinc-plating 3

10 2310004778 Screw M5 × 25, Black zinc-plating 1

11 2320121555 Ignition Switch Assembly 1

12 2320107517 Spring 1

13 2320121557 Fuel Throttle 1

14 2320121556 Tube Sheath 1

CONTROL HANDLE PARTS LIST


